
1

A

2 3 4 5 6 7 8

1 2 3 4 5 6 7 8

B

C

D

E

F

A

B

C

D

E

F

Parts List
Item Qty Part Number Description Material

13 1 M8X16-Hex v2 Stainless Steel AISI 310
14 1 L-Block-Jaw v6 Aluminum 6061
15 1 Slide_Block v8 Aluminum 6061
16 2 M5X10-LPS v5 Steel
17 1 Clamp v9 Aluminum 6061

17

13

16

14

Parts List
Item Qty Part Number Description Material

18 1 M8X16-Hex v2 Stainless Steel AISI 310
19 1 L-Block-Jaw v6 Aluminum 6061
20 1 Stop_Block v6 Aluminum 6061
21 2 M5X10-LPS v5 Steel
22 2 M6-Dome-Nut v3 Stainless Steel
23 2 M6-T-Screw v3 Stainless Steel AISI 310
24 1 Clamp v9 Aluminum 6061

24

18

19

22

23

20

15

Parts List
Item Qty Part Number Description Material
25 1 Drive_Block v3 Aluminum 6061
26 1 M8X50-Hex-Screw v2 Stainless Steel AISI 310
27 2 M8X50-Dowel-Pin v2 Stainless Steel AISI 310
28 2 M6-Dome-Nut v3 Stainless Steel
29 2 M6-T-Screw v3 Stainless Steel AISI 310

25
27

26

28

29


